
No Part No Qty. Note

1 HL80C-02202 Joint grip 锁紧螺母 2

2 HL80C-02203 Pipe joint 水管接头 2

3 HL80C-02204 Gasket,Rubber 水管接头垫片 2

4 5789-10025c2 Bolt M10×25 异形螺栓M10×25 12

5 HL80C-02201 Suction flange 进水接头 1

6 HL80C-02205 Check valve 拍门 1

7 HL80C-02108 Housing of pump 泵体 1

8 HL80C-02302 Rubber pad 出水接头垫片 1

9 HL80C-02301 Discharge flange 出水接头 1

10 HL80C-02101 O-Ring 螺塞密封圈 2

11 HL80C-02102 Plug 螺塞 2

12 3452.1-2200400 O-Ring  Ø220×4 O型密封圈Ø220×4 1

13 HL80C-02103 Washer,Rubber 导流器密封圈73×7 1

14 5783-08020a2 Bolt M8×20 螺栓M8×20 2 Electric

15 HL80C-02104 Volute casing 导流器 1

16 HL80C-02105 Water pump impeller 叶轮 1

17 HL80C-02120 Machinery seal 机械密封 1

18 HL80C-02107 Pump cover 泵盖 1

19 HL80C-02412 Filter net 滤网 1

20 HL50CE-01210 Battery rack 电瓶板 1 Electric

21 5789-06014a2 Bolt M6×14 异形螺M6×14 1 Electric

22 HL50CE-04003 Battery spacer 电瓶垫片 1 Electric

23 HL80C-02420 Clamp 滤网接头卡箍 3

24 HL50C-02106 Aluminum washer Ø8 铝垫Ø8 4

25 5783-08030c2 Bolt M8×30 螺栓M8×30 4

26 HL2500CLE-01212a Battery hanger bolt 电瓶钩 2 Electric

27 93-05c Washer Ø5 弹垫Ø5 2 Electric

28 93-08a Washer Ø8 弹垫Ø8 2

29 97.1-05c Flat washer Ø5 平垫Ø5 2 Electric

30 HL50CE-04030 Lamp holder 低油压指示灯灯座 1 Electric

31 97.1-08a Flat washer Ø8 平垫Ø8 2

32 5783-05010C2 Bolt M5×10 螺栓M5×10 2 Electric

33 HL2500CLE-01211 Battery platen 电瓶压条 1 Electric

34 HL178FAP2(E) Diesel Engine 柴油机 1

35 HD80CLE-01100 Frame 机架 1

36 97.1-10a Flat washer Ø10 平垫Ø10 10

37 93-10a Washer Ø10 弹垫Ø10 10

38 6170-10000a2 Nut M10 螺母M10 10

39 HD80CE-01310a Bracket 水泵托盘 1

40 5783-10045a2 Bolt M10×45 螺栓M10×45 4

41 HL4000CL-05100 Absorber 3KW 3KW减震垫 4

42 5783-10025a2 Bolt M10×25 螺栓M10×25 2

HD80CL(E) Parts List             P/N:HLDP80CLA202502-A

Description



43 818-05012a2 Screw M5×12 螺钉M5×12 2

44 97.1-05a Flat washer Ø5 平垫Ø5 2

45 HL2500CL-04020 Fuel meter assy. 浮标 1

46 HL2500CL-04003 Fuel meter gasket 浮标垫片 1

47 HL2500CL-04030 Fuel tank gap assy. 油箱盖 1

48 HL2500CL-04004 Fuel tank gap gasket 油箱盖密封圈 1

49 HL170F-10020 Filter cup 油杯 1

50 5783-06022a2 Bolt M6×22 螺栓M6×22 4

51 96.1-06a Flat washer Ø6 大边平垫Ø6 4

52 HL170F-01202 Bush 衬套 4

53 HL170F-01201 Shock absorber bushing 减震套 4

54 HL170F-10013 Clamp Ø9 回油管卡箍 Ø9 2

55 HL170F-10012 Fuel oil return pipe 回油管 1

56 HL2500CL-04010A Fuel tank assy. 油箱 1

57 97.1-06a Flat washer Ø6 平垫Ø6 6(9) (Electric)

58 93-06a Washer Ø6 弹垫Ø6 4(7) (Electric)

59 6170-06000a2 Nut M6 螺母 M6 6(7) (Electric)

60 HL178F-10300 Filter element assy. 柴油滤总成 1

61 HL2500CL-04002 Fuel oil filter gasket 柴油滤连接板垫片 1

62 HL2500CL-04001 Shim plate 柴油滤连接板 1

63 818-05008a2 Screw M5×8 螺钉 M5×8 3

64 HL170F-10405 Fuel tank cock gasket 油开关垫片 1

65 HL170F-10400A Fuel tank cock assy. 油开关 1

66 HL170F-10009 Fuel oil pipe 输油管 1

67 HL170F-10011 Clamp Ø13 输油管卡箍 Ø13 2

68 62-06000a2 Fly nut M6 蝶形螺母Ｍ６ 2 Electric

69 HL2500CLE-05202 Battery wire( red) 电瓶线(红色) 1 Electric

71 HL2500CLE-05203 Battery wire (black) 电瓶线(黑色) 1 Electric

72 HL2500CLE-05205 Jacket of battery(red) 电瓶护套（红色） 1 Electric

73 HL2500CLE-05204a Battery 电瓶 1 Electric

70-1 HL50CE-04010
Starter switch and 

connection assy.
起动开关及线束总成 1 Electric

70-2 HL50CE-04020
Starter switch and 

connection assy.
起动开关及线束总成(

含低油压指示灯)
1 Electric


